JLR No.: 29920-008 September 23, 2024
Revision: 0

Phase 2 Report

Mississippi Mills Water and Wastewater
Infrastructure Master Plan

o)
JK
J.L.Richards

ENGINEERS - ARCHITECTS - PLANNERS

Value through service and commitment




Phase 2 Report
Mississippi Mills Water and Wastewater Infrastructure Master Plan

Table of Contents

1.0 1] 1o o 18 ox 1o o PSPPSRI 1
1.1 =T Tod (o [ {0 11 ] o S SURPPPPPRRRN 1

1.2 Class Environmental ASSESSMENE PrOCESS ........uuuuuruurumuriiriiiiiiiiiinnininnnnnennnennnnnne 2

13 Phase 2 MethodolOgy...........ccouviiiiiiiiiiiiiiiiiiiiieeeeeeeeeeee e 4

1.4 Summary of Phase 1 FINAINGS ....cooiiiiiiiicie e 5

15 Problem/Opportunity STAteMENT ..........ccceiiiiiiiiiee e e e e eanenes 5
[...]
Phase 2 Report
Mississippi Mills Water and Wastewater Infrastructure Master Plan

o Drinking Water Works Permit (DWWP) No. 178-201, Issue No. 5, dated November 26,
2021.

° Municipal Drinking Water License (MDWL) No. 178-101, Issue No. 5, dated November 26,
2021, which outlines an approved total combined rated capacity of 86.5 L/s.

As indicated above, all wells except Well 6 are not operating at their full demonstrated yield
potential and could be considered for additional supply. Well 6 will not be considered for operation
beyond the observed operating limit (11.9 L/s) as pumping at higher rates result in increased
sediment production and turbidity. Turbidity reduction may require substantial treatment, which is
impractical or cost intensive.

Groundwater wells are known to produce water with elevated levels of hardness, as seen in the
existing Almonte wells. It is understood some water users in the Almonte system utilize water
softeners to treat this hardness.

Table 6 summarizes historic potable water demands for 2018 through to 2022 for the Almonte
Ward. The 2008-2011 average/maximum values that were the design basis for the 2012 Master
Plan, and the 2012-2016 average/maximum values used in the 2018 Master Plan update, are
provided for reference.

Table 6: Historical Potable Water Demands (2018-2022)

Year Average Day Demand | Maximum Day Demand
m?3/day L/s m?3/day L/s
Average/Max (2008-2011) 1726 20 3893 38.1
Average/Max (2012-2016) 1729 20 3754 43.4
2018 1969 22.8 3024 35.0
2019 2047 23.7 3284 38.0
2020 2038 23.6 3571 41.3
2021 2367 27.4 3817 44.2
2022 2530 29.3 4624 53.5
Average/Max (2018-2022) 2190 254 4624 535

4.2 Design Criteria

Table 7 summarizes the water demand rates used as the design basis to evaluate the
Municipality’s potable water system.

Table 7: Design Criteria—Water Demand Rates

Land Use Design Maximum Day | Peak Hour
Criteria Factor Factor
Existing and Future Residential 350 L/cap/day 25 2.2
Existing and Future Light Industrial 35,000 L/ha/day 15 1.8
Existing and Future Commercial 28,000 L/ha/day 15 1.8

J.L. Richards & Associates Limited
JLR No.: 29920-008

-11-

September 23, 2024
Revision: 0



Phase 2 Report
Mississippi Mills Water and Wastewater Infrastructure Master Plan

The existing average day demand of 25.4 L/s, when divided by the 2021 census population,
results in a water demand comparable to the design value of 350 L/d per capita. However, the
25.4 L/s of historical demand includes industrial, commercial, and institutional (ICI) demands in
addition to residential demands. Therefore, the design criteria value of 350 L/d for residential
demands in both existing and future demand projections is a conservative estimate. The ICI
demand is calculated separately in the future demand projections using the per-hectare demand
criteria listed in the table above.

Water pumping stations or wells are rated on their ‘firm’ pumping capacity. Firm capacity is based
on the capacity of the station or system, with the largest pump out of service. Pumping stations
or well systems are sized based on maximum day flows for areas with sufficient water storage
volume, and peak hour flows for areas without sufficient storage.

Storage capacities are based on the Ministry of Environment Conservation and Parks (MECP)
Guidelines for Drinking Water Systems (MECP, 2008). The total storage capacity requirements
for a pressure zone are the sum of the equalization storage, fire storage, and emergency storage
allowances per the MECP guidelines. These design criteria are summarized in Table 8.

Table 8: Design Criteria—Water Infrastructure and Facilities

Component Description Design Criteria
Pumping or Well Systems | ¢  With Adequate Zone e Maximum Day Flows to Zone and
Storage Available All Subsequent Zones
o Without Adequate Zone e Peak Hour Flows to Zone and
Storage Available Maximum Day Flows to All
Subsequent Zones
Storage e A-—Fire Storage e Largest Expected Fire Volume
e B-Equalization Storage o 25% of Maximum Day Demand
e C-Emergency Storage o 25% of ‘A'+ B’
° Total ° IA! + iB' + lCY
Fire Flows ® Existing Development Ontario Building Code
e Residential e ~451L/s
e Industrial Commercial e 100to 150 L/s
and Institutional (ICI) Fire Underwriters Survey @
New Development « 133 L/s (8,000 L/min)
¢ Lessthan3m « 67 L/s (4,000 L/min)
e Residential 3to 10 m « 50 L/s (3,000 L/min)
e Residential 10.1to 30 m « 33 L/s (2,000 L/min)
e Residential Over 30 m
System Pressure =  Normal Operating = 275 kPa (40 psi) to 700 kPa (100
Conditions psi)

(1) This scenario was modelled assuming a minimum pressure of 140 kPa (20 psi) at any junction or
hydrant within the service area.

(2) Fire flow assessment criteria from the Fire Underwriters Survey, 2020.

J.L. Richards & Associates Limited September 23, 2024
JLR No.: 29920-008 -12- Revision: 0



Phase 2 Report
Mississippi Mills Water and Wastewater Infrastructure Master Plan

4.3  Water Supply Alternatives

An evaluation of potential options for water supply for the Almonte Ward was completed during
Phase 2 of this Master Plan. The evaluation considered potential constraints with the existing
wells and potential options for increasing the capacity of the system.

The water supply constraints are summarized in Table 9 below.

Table 9: Water Supply Constraints

.. Deficit
Existing MIER [Pty Deficit Deficit from :
: Demand . ] Full Yield
Parameters Period . - (Existing Full Yield
(L/s) Design Basis Supply) (L/s) (L/s) at Only Wells
(L/s) 7 & 8 (L/s)
Supply Existing
(Operating (2022) 535 None None None
Limit): 70.1
Short-Term
96.0 25.9 N N
(2023-2028) one one
Full Yield: Mid—Term
106.8 - 140.6 70.5 33.8 39.5
(2028-2038)
Full Yield
L =T
Only at Wells | o9 &M 159.0 88.9 52.2 57.9
788W: 101.1 | (2038-2048)
(1) This total is equal to the current operating limits of Wells 3, 5, and 6 (7.1 + 6.4 +11.9 = 25.4 L/s), with an upgraded
operating limit of 75.7 L/s for Wells 7 & 8.

It is generally best practice that municipalities investigate and undertake water conservation
measures to reduce the demand on the water supply system. Investigating these measures is
outside the scope of this Master Plan but as they are beneficial, they are recommended.

4.3.1 Short Term (2023-2028)

The demonstrated yields of Wells 7 & 8 were determined after a pumping test program conducted
in 1990 and 1991. Previous studies suggest groundwater levels have not changed significantly
since then, so the potential yield of the aquifer remains the same. If the yield of both Wells 7 & 8
were restored to their original rated capacities, approximately 37.7 L/s in supply can be gained.

Therefore, it is recommended that Wells 7 & 8 be improved to increase their supply. However,
this only temporarily satisfies demand as the projected demand in the mid-term will exceed this
improved capacity.

A Schedule ‘B’ Class EA will be needed to increase the Well 7 & 8 water supply, in addition to a
Source Protection Plan amendment that will be triggered by the increased water taking. It is
recommended that updated testing of Wells 7 & 8 be completed to confirm their original rated
capacity or determine if an additional well is required on the same site to achieve a total yield of
75 L/s. During this work, the groundwater modelling should be updated to outline the Well Head
Protection Areas resulting from the increased water taking.

J.L. Richards & Associates Limited
JLR No.: 29920-008 -13-

September 23, 2024
Revision: 0



Phase 2 Report
Mississippi Mills Water and Wastewater Infrastructure Master Plan

The current average day demand remains consistent with the assumptions in the original Source
Protection Plan from 2002. They currently do not require an update to the groundwater model.
Refer to the Geofirma Report in Appendix B for more details.

The rehabilitation of Wells 3 and 5 to their original demonstrated yield were not considered as
they will only gain approximately 5.7 L/s in supply. Previous studies suggest that the reduction
from their original yield is not likely due to over-exploitation, but rather the plugging of fractures
that conduct water to the well. Rehabilitation measures are not practical based on the limited yield
that will be gained at a high financial cost. A study should be completed to determine if the
operational costs of Wells 3 and 5 justify their continued use, or whether decommissioning them
and replacing their contribution with other wells is more cost effective.

The rehabilitation of Well 6 to its original demonstrated yield was not considered as sediment
production and increased turbidity have been observed in the well when pumping at rates higher
than 11.9 L/s. It may be possible to reconstruct the well to prevent sand from entering the pump,
but reducing turbidity may require substantial treatment which is not practical or cost effective.

While increasing water supply by drilling a new well is not a solution identified in the short-term, it
is recommended that a potential future well site be identified. This includes completing water
quality and quantity testing to verify the long-term variability of the groundwater source as
identified in the previous hydrogeological studies. It is recommended the results of future well
testing be considered during the future Source Water Protection Plan update and groundwater
modelling if timing allows for it.

4.3.2 Mid Term (2028-2038)

As seen in Table 9, mid-term demand exceeds the water supply available from the system,
regardless of how many wells are upgraded. To address this deficit, an initial screening of options
was conducted as follows:

4.3.2.1 Option 1: Do Nothing

The ‘Do Nothing’ approach examines what may occur if none of the alternatives are implemented;
it is generally carried forward for detailed review for comparison.

4.3.2.2 Option 2: Develop New Well(s)

Developing a new well consists of selecting a well site, undertaking tests to assess the capacity
of the proposed site, drilling the new well, and installing the associated treatment system. New
watermains will need to be constructed to connect the well to the existing trunk main. The well
building or pumphouse would contain treatment systems such as a new sodium hypochlorite feed
system, monitoring equipment, chlorine contact chambers, and/or other treatment systems
identified in the later phases of the design.

This option would require a PTTW application, amendments to the DWWP and MDWL, an update
to the Source Water Protection Plan, and studies required for design or by the MECP.

The available operational data and groundwater testing indicates that the Nepean Sandstone
aquifer that serves the existing wells is vast and will be a viable water supply source. Based on

J.L. Richards & Associates Limited September 23, 2024
JLR No.: 29920-008 -14- Revision: 0



Phase 2 Report
Mississippi Mills Water and Wastewater Infrastructure Master Plan

the viability of the current groundwater source, this alternative is recommended to be
carried forward for detailed evaluation.

4.3.2.3 Option 3: New Water Treatment Plant

The construction of a new Water Treatment Plant (WTP) will consist of selecting a site,
constructing the treatment plant building along with the intake, and installing watermains to
connect the plant to the existing trunk main. The building will house the new mechanical and
treatment systems. Treatment is typically achieved through coagulation, flocculation,
sedimentation, filtration, and disinfection systems such as filters, activated carbon feed, and
sodium hypochlorite feed systems. These are supported by various pumps and storage tanks
such as those for backwashing filters. This option would require a PTTW application, an update
to the Source Water Protection Plan, and studies required for design or by the MECP.

The WTP would have a much larger footprint compared to a well building. However, the
Mississippi River runs through Almonte and would be a potential surface water source due to its
accessibility. Based on the availability of the Mississippi River as a potential surface water

source, this alternative is recommended to be carried forward for detailed evaluation.

The summary of the evaluation is in Table 10 below.

Table 10: Evaluation of Mid—=Term Implementation Water Supply Options

o : ) . . i Option 3: New Water

Criteria Option 1: Do Nothing Option 2: New Well(s) Treatment Plant

. Additional studies required
. . Local aquifer can support .
Natural No impact on water quality o to assess if surface water
. ) additional water supply
Environment | or quantity. can support a new water
from a new well(s).
treatment plant.
Evaluation: No Impact No Impact Negative Impact
Least infrastructure to
develop and maintain .
: Larger infrastructure
water supply, which results roduces more GHG
Makes Almonte’s potable in the least GHG proau
! o . emissions from long-term
. water infrastructure emissions of the options. .

Climate : operations and
vulnerable to impacts of Increases well redundancy .

Change ; . " construction. Vulnerable to
climate change (e.g., by developing additional . £ cli h
drought conditions) well(s). Aquifer is a reliable Impacts of climate change

’ : i and drought conditions of
source but reliance on the Mississiopi River
groundwater limits the pp '
system’s resiliency.

Evaluation: Negative Impact No Impact Negative Impact
No impacts on social, Minimal impacts on social, | Highest impacts on social,

Social, cultural, and heritage cultural, and heritage cultural, and heritage

Cultural, & resources, air quality, or resources, air quality, or resources, air quality, or

Heritage the community. No the community. Minimal the community. Highest

Environment | construction or operation construction or operation construction or operation
impacts. impacts. impacts.

Evaluation: No Impact No Impact Negative Impact

J.L. Richards & Associates Limited September 23, 2024
JLR No.: 29920-008 -15- Revision: 0




Phase 2 Report
Mississippi Mills Water and Wastewater Infrastructure Master Plan

Option 3: New Water

Criteria Option 1: Do Nothing Option 2: New Well(s) Treatment Plant
Will be able to supply Will be able to supply
Technical Will not be able to suppl water for mid-term growth. | water for mid-term growth.
L . pply Easily integrated into Challenging to integrate
Feasibility water for mid-term growth. o 2 . 2 N
existing distribution into existing distribution
system. system.
Evaluation: Negative Impact Positive Impact No Impact
. . No capital costs. Inacthn Lower capital and Highest capital and
Financial may lead to high financial . :
. : operational costs. operational costs.
impacts in the future.
Evaluation: No Impact Positive Impact Negative Impact
Overall . Not preferred Preferred Not preferred
Evaluation:

The preferred solution to supplying the deficit is developing a new well. The location of the well
should be determined based on separation distances from other wells, sources of contamination,
and surface water as part of a Schedule ‘B’ Class EA. A test well should be drilled at the proposed
location to determine the expected yield. It is recommended that with any new well, an additional
well be considered to offer added redundancy and operational flexibility in the event of equipment
breakdown and/or scheduled maintenance, like existing Wells 7 & 8.

4.3.3 Long-Term (2038-2048)

Any new well(s) installed in the mid-term should be developed such that they can supply long-
term demand. Accelerated growth rates may require the water supply to be expanded in the long
term.

The ability of Almonte’s potable water system to be resilient in the face of future long-term effects
of climate change is limited by its reliance on groundwater as a water source. Current operational
data and available groundwater testing indicates that the Nepean Sandstone formation is a vast
regional aquifer that is expected to remain a viable source of supply. It is recommended that well
monitoring for changes in supply and the groundwater levels be maintained over the long-term.